WK
Jcr 2074

_reative Lommons license. Absolutely no
warranty on any of the mnformafion given here
_heck everything before making, or ridinc

Down fube baffery and confroller box

Seat post clamp = = 1
WL :
6mm aluminium ‘ o =
rear dropouts A 0= E
M6 x 35 nufs bolfs I' ( .
and washers ® a :
0 ;
EEEEEE D
5! 1 | | = = = = = = D
i
O
QI
A
M8 bolfs

¥

7

Ahead fthreadless headsef

ﬁ Ahead fthreadless headset

M8 Ball joint

20mm angle iron
steering lever

 — — — =

26" rear wheel with T2mm- aluminiu Plywood steering bar 20" wheel
hub motor steering leve
M8 Ball ioint Sfeering bar connecfor
all join
| | Threadless boftom
Side View e
L%
i
[y
%&A\ i//
111
|
C e (S — >
ml
ﬂ\)
lop View [;%

N
S

18mm Plywood Lutting File

0100 000
00
12mm Plywood Lutfing rile
Rear Urop Outs Cufting rile

Oropoutfs laser cuf from 6mm aluminium

Disk brake rear ar drop
(

i drop i Derailier mech re
’ - ) Drill and tap this
R ole for M10 x 1
S—
Rear dropoufs with a 4 degree
handed ben

-~

/

~

-ront Fork Bearing Assembly

A-Head assembly

Ball bearing cup
O /

) “ej/‘\
/)
/)
/A e/
/| e/
/)
o |
7\ g\

<,
4

Fork sfeering fube 160mm long
Headstock fube 120 x 37 x 16

Pl d f
Ball bearing cup ywood main frame

Front sfeering lever

Front fork sfeering fube

N

~

UJetailed CAD Drawings

-ront Steering Lever

6mm dia

8mm dia.

1 R

N

Steering lube Bearing Assembly

Ahead assembly
e / /—Handte bar sfem
Ha

——Top

£ Ball bearing cup

ﬁ\mner sfeering tube 790 x 28.6dia x 1.6
ﬁHeadSTotk tube 415 x 37dia x 16

sleeve 150 x 318 dia. 15 fthick

eve 124 x 318dia x 15

>mm folerance on length of all morfices
Assume 18mm plywood I1s 18 5mm fhick

lools Needed

Access to a laser cuffer fo cuf alumimnium

_Largo Bike short Master Urawing. Aaron Moore

Access fo a (NU Roufer to cuf full sheefs of plywood
Lmm x 20mm roufer cuffer (to fit dog-bones in cufting file]

Hacksaw

-iles

Mefral vice

Spanners and sockefs

Allen keys

lap Wrench

M10 x1 tap and clearance drill
O clamps 8pcs x 150mm

Pillar drill and assorfed bifs

Materials

1 sheet 2440 x 12720 x 18 birch/marine plywood main frame
5 sheet 2440 x 1220 x 12 birch/marine plywood (cargo bucketf)

steering lever)

Tpc. 350 x 286 x 16 Seat fube (seat fube]

Tpc. 660 x 286 x 16 Seat fube (inner steering tube]

Tpc. 375 x 37 x 16 Head tube (handle bar sfeering fube)

Ipc 116 x 37 x 16 Seaf tube (seaf tube)

Ipc. 130 x 318 x 15 Headsfock sleeve fube (boffom sleeve)

Tpc 150 x 318 x 15 Headstock sleeve ftube (fop sleeve]

Ipc 160 x 25 x 25 x 3 m/s angAle iron (top

2pc. 65 x 20 x 20 x 3 m/s angle iron (steering bar connectors)
Ipc 300 x 300 x 6 aluminium plate (laser cuf rear drop oufs)
Ipc

Ipc 12mm dia. stainless sfeel rod (kick stand pivot).

Ipc. 25 x 25 x 3 x 360 angle section mild sfeel (kick sfand foof)
Ipc. 5M 10mm bungee cord (acts as spring for kick sfand)

Ipc. 210mm x 6mm rod (keeps seaf post from rofafing)

Waterproof wood glue
Yacht varnish
Sandpaper plus opftional Orbital sander

Sicycle Parfs

/pcs. A-head, threadless headsefs 1 1/8
Ipc
Ipc
Ipc
200
200
/60

I speed derailier mechanism

Seaf
Seat clamp for 286 seaf-post

front wheel

fhread-less boftom brackef (for use with hub motor version)

fork with aftachment for disk brake and 130mm long sfteerer fube
wWith attachment for disk brake
rear wheel with hub mofor, compafible baftery and confroller

7 sefs of mechanical disk brakes {with exfra long cable for front brakel

T sef of cranks with pedals

Ipc. 40 toofh chain wheel
Ipc. handlebar stem

Ipc. Handlebar

1 pair handlebar grips.

CIXINGS

8pcs. 35 x M6 nuts bolfs and penny washers (to secure rear dropoufs to frame)
Ipc, 50 x M6 nufs bolfs and washer (to secure boftom sfeering lever)
Ipc, 40 x M6 nufs bolts and washer (to secure fop steering lever)

100 x M8 fthreaded rod ( fo affach sfeering levers fo steering bar)

250 x M8 nuts bolts and washer (to secure main frame fo rear frame)

/pCs

6pcs M8 nuts and washers (for steering lever assembly)
3Ipcs

/pcs. Jubilee clips (fo secure seaf post fo to rear frame)

Lkpcs.
Lpcs.
/pcs. 12mm penny washers

Split pin (fo secure kick stand pivot]

35 x M6 nuts bolts and washers (fo secure foot fo kick sfand).
30 x M6 nufs bolts and washers [fo secure connectors to steering bar)

200 x 200 x 12 aluminium plate (laser cuf rear steering lever and bottom bracket plafel

N O

Boffom Sfeering Lever and
Softom Brackef Plate CLutfting File

~M8 frapped hole

o

mm dia

12mm fthick aluminium sfteering

lever and boffom brackef plafe
Lazer cuf

-

Kick Stand Steel Foof

Half groove fo fake

kick stand pivof, maftches
half groove in botfom of
main frame
©

[
I Kick stand
pivor

Kick sftand
brakef

Glued and screwed fo boffom
of main frame

—o o
© Q@

Kick Stand Steel Foof
360 x 25 x 25 x 3 mild stee

{ {
: bmm dia
==
//.-I |

angle

N

-~

Seaf lube Assembly

Seaf fube

emm dia rod

Plywood rear frame
Jubilee clips

—3mm saw kerf

——6mm dia thru hole

Seat tube rod 200 x 6
Seat tube 300 x 286 x 16 T

/

Plywood sfeering bar connections

M8 ball joint
@‘ N b
51

/////MB ball joint
T

?\\\¥ M6 x 30 nuts bolts and washergf////

2 x Steering bar connectors
65 x 20 x 20 x 3 mild sfeel angle

J@{%
Lzs]

/




